
 

Nuclear Plant Makeup Water Chemistry Guideline 
Gap Analysis 

3002003365 

 

 

0



0



 

Nuclear Plant Makeup Water Chemistry Guideline 
Gap Analysis 

3002003365 

Technical Update, September 2014 

 

 

 

 

 

EPRI Project Manager  

J. McElrath 

All or a portion of the requirements of the EPRI Nuclear Quality 
Assurance Program apply to this product. 

 

ELECTRIC POWER RESEARCH INSTITUTE 
3420 Hillview Avenue, Palo Alto, California 94304-1338  PO Box 10412, Palo Alto, California 94303-0813  USA 

800.313.3774  650.855.2121  askepri@epri.com  www.epri.com 0



 

DISCLAIMER OF WARRANTIES AND LIMITATION OF LIABILITIES 
THIS DOCUMENT WAS PREPARED BY THE ORGANIZATION(S) NAMED BELOW AS AN ACCOUNT OF 
[...]
EPRI Guideline Values for Treated Makeup to Fossil Units 

(a)For systems in which a common makeup plant serves boilers/HRSGs where different treatments are in use, the 
higher purity criteria should be applied. 
(b)Equivalent to steam purity limits for various treatments. 
(c)Maximum dissolved oxygen to minimize risk of corrosion fatigue damage for filling shutdown equipment. 

  

Constituent  As  

Type of Boiler/Heat Recovery Steam Generator 
Treatment(a)  

Phosphate (Low), Caustic, 
All-Volatile, and Oxygenated  

Phosphate 
(High)  

Sodium(b)  ppb Na  ≤ 2 ≤ 3 

Chloride(b)  ppb Cl  ≤ 2 ≤ 3 

Sulfate(b)  ppb SO4  ≤ 2 ≤ 3 

Silica(b)  ppb SiO2  ≤ 10 ≤ 10 

Total Organic Carbon(b)  
ppb total organic carbon 
(TOC)  ≤ 100 ≤ 100 

Conductivity  μS/cm at 77°F (25°C)  0.1 0.1 

Dissolved Oxygen(c)  ppb dissolved oxygen  ≤ 100 ≤ 100 

3-1 0



 

3.1.1 Adequacy Fossil Limits for Nuclear Plants 
The makeup water purity at nuclear plants is driven by the need to satisfy chemistry constraints 
in the systems supplied by the makeup water. These chemistry constraints are dictated by the 
governing chemistry guideline [1, 2, and 3]. Yet, nuclear plants target impurity concentrations in 
these systems at much lower values. For example, most PWR plants have accepted a threshold of 
0.8 ppb sodium in steam generator blowdown water. The EPRI PWR Secondary Water 
Chemistry Guidelines [2] establish an Action Level 1 value for sodium as 5ppb. Thus, given the 
current chemistry control targets, makeup water-borne impurities can have a significant impact 
upon the plant’s ability to meet the target values. Table 3-2 presents typical makeup water limits 
used at nuclear power stations. These values were obtained from the review of several plants’ 
procedures.  

Table 3-2 
Typical Makeup Water Treatment Effluent Limits 

 

 

 

 

 

 

 

 

Some specifications will include parameters for chloride and sulfate after treatment with 
ultraviolet light. Plant specifications may also include limits for suspended solids, potassium, 
fluoride, nitrate, phosphate, pH and hardness ions. These additional parameters are tailored to 
either challenge in removal from the raw water, and/or particular needs within the plant. For 
example, a plant challenged to assure hardness cations are maintained low due to elevated RCS 
silica may need to closely monitor aluminum, calcium, and magnesium in the makeup water. 
Likewise, a plant that has found excessive aluminum contamination in steam generator sludge 
samples may place focus on makeup water aluminum contamination. 

In comparing Table 3-1 with Table 3-2, it is observed that the limit values are all lower in  
Table 3-2. The process and equipment used to produce makeup water in nuclear and fossil 
stations is the same for each. For example, most PWR plants have accepted a threshold of 0.8 
ppb sodium in steam generator blowdown water. The fossil station chemistry guideline [7] 
includes a sodium target limitations that vary from 0.4 to 0.8 ppb, depending on the treatment 
chemistry. Another notable difference is that the fossil stations place much weight on the steam 
chemistry purity, while BWRs perhaps place most weight on the reactor water chemistry, and 
PWRs steam generator blowdown chemistry.  

As many/most nuclear plants rely on contracted mobile water treatment and demineralization, 
chemistry limitations for treatment stages ahead of the final effluent bear no importance. The 

Constituent Effluent Limit 

Sodium (ppb) 0.1  

Chloride (ppb) 1.0 

Sulfate (ppb) 1.0 

Silica (ppb) 5.0 

Total Organic Carbon (ppb) 30 

Conductivity  (μS/cm at 77°F 
(25°C)) 0.06 

Dissolved Oxygen (ppb) 30 

3-2 0



 

pretreatment and subsequent stages become an economic priority only for the contractor. As 
such, these limitations are not discussed in this report. 

3.1.2 Limits Based Upon Flowrate Considerations 
The makeup water flowrates for nuclear plants vary from station to station. Some plants have 
made system leakage a priority and have very low makeup rates. Makeup rates at these plants are 
as low as 10 gpm. Other plants, due to system design, or other reasons, may have very high 
makeup rates. PWR plants that do not recover steam generator blowdown water and discharge 
this water to the environment, may have makeup water flowrates of over 300 gpm on a long-term 
continuous basis. 

Many plants will perform routine mass balances to determine the chemical contaminant 
contribution of potential sources such as makeup water, main condenser inleakage, and chemical 
additions feed equipment. Certainly, a plant with a low makeup flowrate will tend to have a 
lower contribution of contaminates to the overall mass balance from the makeup water. Plants in 
this situation have a higher tolerance for chemical contaminates in the makeup water.  

Other design features will also play a role in makeup water chemical contamination tolerance. 
Plants with full flow condensate polishers can tolerate high makeup water contribution as the 
condensate polishers can be relied upon to removal most of this contamination. Likewise, PWR 
plants designed with large capacity steam generator blowdown treatment equipment, as a 
fraction of main feedwater flowrate, may also have a higher tolerance for makeup water 
chemical contamination. 

To incorporate the above noted rationale for high chemical contamination tolerance into a 
makeup water chemical limitations specification becomes very difficult. As such, no makeup 
water guidance to date has attempted to capture this methodology into its specifications. This 
approach also becomes difficult for the plant when it’s related situation changes. For example, a 
plant designed with low flowrate steam generator blowdown treatment equipment and no 
condensate polishers, and a low makeup flowrate, may accept certain elevated makeup water 
chemical contamination. Yet when makeup flowrate is temporarily elevated due to startup or 
other transient situations, this tolerance is changed. Thus, determining makeup water chemical 
limits inclusive of flowrate considerations becomes difficult to impossible.  

3.2 Makeup Treatment Process Selection and Evaluation 
This section of the report provides the information needed to make proper judgments regarding 
selection of the various processes described in the makeup water guideline [6]. Also provided are 
the criteria to be applied to assemble the various unit processes into workable, effective 
treatment systems. This section considers the unit processes comprising makeup treatment plants 
as a system. Detailed information on design and operation of individual unit processes can be 
found in this report. The extent and complexity of the makeup water treatment facility will 
depend to a large degree on both composition of the water supply and its source. 

3.2.1 Makeup Plant Capacity Assessment 
The majority of this section of the fossil guideline is dedicated to the evaluation of the plant’s 
raw water and the selection of optimum treatment processes. This subsection addresses the 
appropriate sizing of a new makeup water treatment facility and equipment. While the details are 

3-3 0



 

specific to fossil stations in some examples, the overall message and calculations are directly 
applicable to nuclear stations. 

3.2.2 Guidelines for Control of Dissolved Oxygen 
The detailed examples are specific to fossil stations. Yet, the overall message and deoxygenation 
principles and technologies are applicable to nuclear stations. 

3.2.3 Evaluation of Existing Systems 
This section provides methodology to evaluate the appropriateness of modification to existing 
makeup water treatment systems in order to address water quality and/or water quantity 
improvement needs. The examples used are mainly specific to fossil plants, but include some 
nuclear experience and are directly applicable to nuclear stations. 

Interestingly, the section addresses outsourcing water treatment to a mobile or on-site company. 
The discussion provides the details to be considered when a plant is evaluating this as an option 
to operating plant-installed equipment. 

3.3 Biological Control and Oxidation 
Makeup water treatment systems must maintain some level of biological control. Also, oxidants 
are sometimes required to oxidize either heavy metals (as an aid to coagulation) or corrosive 
gases (such as hydrogen sulfide). In the past, biological control was nearly universally achieved 
through chlorination with either chlorine gas or sodium hypochlorite. The oxidation of metals 
was most commonly achieved through chlorination in conjunction with aeration and/or 
permanganate addition. However, multiple options now exist for biological control and 
oxidation. This section reviews the available technology and provides guidance for some of the 
more established methods. 

3.3.1 Effectiveness and Application of Oxidizing Biocides 
This section provides an excellent discussion of the chemistry technology of the processes 
involving with applying oxidizing biocides as a pre-treatment stage of water treatment. The 
discussion is completely relevant to nuclear plants. The only possible omission relative to 
nuclear plants, is the topic of potential to impact control room habitability. Information on this 
topic can be found in reference [8]. 

3.4 Clarification and Chemical Softening 
The clarification of water is a process applied mostly to surface waters for the removal of 
suspended solids, finely divided particles present as turbidity or color, and other colloidal 
materials. Conventionally the clarification process involves coagulation, flocculation, and 
sedimentation. The primary function of the clarification process is liquids/solids separation. 
Clarification occurs as a result of increasing—through interparticle surface reactions—the size 
and density of particles in the dispersed phase such that they separate and settle from the bulk 
liquid. Recently, the feasibility of using membrane technology (e.g., microfiltration) for direct 
clarification of raw water has been demonstrated at several power plants. 

The design, operation and troubleshooting portions of this section pertain equally to nuclear as it 
does fossil generating stations. 

3-4 0



 

3.5 Granular Media Filtration 
Filtration is a unit operation for separating fluid/solid mixtures by passage through a porous 
element (filter medium) which retains a percentage of the suspended matter. The fraction of 
solids retained by the filter depends on the pore size of the medium and the dimensions of the 
particles. Screens, cloth, paper, synthetic fibers, and beds of solids (rigid porous and granular) 
are among the typical filter media used for retaining particle sizes greater than 0.5 μm. The 
development of synthetic membranes made possible the economic retention and separation of 
particles smaller than 1 μm—including dissolved ionic species—through membrane processes 
such as microfiltration (MF), ultrafiltration (UF), reverse osmosis (RO), and electrodialysis 
(ED). 

This section, including the design, operation and troubleshooting discussions pertain equally to 
nuclear as it does fossil generating stations. 

3.6 Removal of Oxidants and Oxidation Byproducts 
Ion exchange resins and membranes used for reverse osmosis (RO), electrodialysis reversal, 
continuous electrodeionization and ultrafiltration are subject to oxidation by chlorine and other 
oxidants. In recent years, membranes have been developed which have improved resistance to 
chlorine and/or chloramine residuals below a specific value either by controlling the oxidant feed 
rate or by oxidant removal techniques. However, in most instances, it is recommended to 
eliminate oxidant residuals in the supply to protect sensitive membranes. Some methods of 
oxidant removal can also reduce levels of oxidation byproducts such as chlorite, bromated, 
trihalomethanes (THMs) and other organic species.  

This section pertains equally to nuclear as it does fossil generating stations. 

3.7 Membrane Ultrafiltration and Microfiltration and Cartridge Filtration 
Filtration removes suspended or other materials from water based on particle size. In ASTM 
D6161 [9]—the current ASTM glossary of terminology for MF, UF, NF, and RO—MF extends 
from 2 μm down to 0.05 μm and UF is anything less than 0.1 μm that “will retain nonionic 
solutes based primarily on physical size, not chemical potential.” The Membrane Filtration 
Guidance Manual (EPA 815-R-06-009) [10] defines MF as having a pore size range of 
approximately 0.1–0.2 μm (nominally 0.1 μm) and UF as having a pore size range of 0.01–0.05 
μm (nominally 0.01 μm). The American Membrane Technology Association (AMTA, FS-1) [11] 
defines MF as having pore sizes down to 0.1–0.2 μm and UF as having pore sizes down to 
0.005–0.010 μm. 

This section pertains equally to nuclear as it does fossil generating stations. 

3.8 Reverse Osmosis and Nanofiltration 
The RO process uses selective semipermeable membranes and elevated pressures to remove 
dissolved solids from a solution. In this process, water is forced to flow through a selective 
membrane by applying a pressure greater than the sum of the osmotic pressure of the solution 
and any permeate pressure. The membrane rejects the solute molecules that concentrate in the 
high pressure chamber, and purified water is collected on the low-pressure product water side of 
the membrane. In typical RO applications, the solute molecules are of about the same size as the 

3-5 0



 

solvent molecules. The first RO membranes were developed in the late 1950s and have been 
greatly improved since their introduction. 

This section, including the design, operation and troubleshooting discussions pertain equally to 
nuclear as it does fossil generating stations. 

3.9 Electrodialysis 
Electrodialysis (ED) is a membrane process for the selective removal of dissolved, charged 
contaminants (ions). Ions with a positive charge—such as sodium (Na+), calcium (Ca+2), 
manganese (Mn+2), and so on—are called cations. Ions with a negative charge—such as chloride 
(Cl-), sulfate (SO4 -2), acetate (CH3COO-), and so on—are called anions. Ions are separated 
(removed) from feedwater by using an alternating combination of anion- and cation-transport 
membranes in conjunction with a dc electric field. The electric field provides the driving force 
that causes the ions in solution to migrate toward the electrode having the opposite electric 
charge. Positive ions (cations) migrate to the negative electrode (cathode) and negative ions 
(anions) migrate to the positive electrode (anode). 

The applied electric field affects only ions. Uncharged contaminants are not attracted to the 
electrodes and pass out in the waste stream. ED, therefore, is not suitable for separating 
nonionized (uncharged) and weakly ionized species such as silica, colloids, and organic matter 
from feedwater. 

This section, including the design, operation and troubleshooting discussions pertain equally to 
nuclear as it does fossil generating stations. 

3.10 Ion Exchange 
Ion exchange equipment is typically an integral part of makeup water treatment systems 
regardless of the water supply source. The proper ion exchange system may be selected and sized 
based on influent water quality, desired effluent quality, and flow rate. 

This section, including the design, operation and troubleshooting discussions pertain equally to 
nuclear as it does fossil generating stations. 

Some areas where this section could be enhanced for applicability to nuclear plants are: 

1. A table is provided titled, “Monitoring Instrumentation—Cation/Anion/Mixed Bed 
Demineralization System”. The table includes suggested monitoring frequencies for 
parameters important to makeup water treatment. This table suggests that sodium, sulfate, 
TOC, and pH are optional monitoring parameters.  

2. The suggested monitoring technique for sodium and silica is in-line or grab. Practice at 